
POST-RESUSCITATION


MANAGEMENT





Pulse Present?





NO





Monitor EKG





NO





NO





NO





NO





EMT





YES





YES





YES





YES





Spontaneous Respirations


Present & Adequate?





1. Monitor 


2. Airway


Oxygen





If Not Done Previously:


1.  IV, LR/NS, TKO








Stable


Cardiac Rhythm?








Refer to


Appropriate


Algorithm





1. Ventilate with Oxygen








Previous Rhythm Ventricular


Fibrillation or Ventricular Tachycardia?





Lidocaine Delivered


During Treatment?





1.  Lidocaine 1mg/kg IV


2.  Lidocaine Drip @ 2mg/min.





EMT-I





YES





YES





YES





EMT-P





1.  Continue CPR


2.  Refer  to Appropriate Algorithm





NO





NO





Lidocaine, 2mg/min. IV





Systolic BP > 90





Patient Responsive?





Intubate Patient





Continue to


 Monitor & Transport





1.  Consider Fluid Challenge, 250cc, LR/NS








2. Intubate, if not Done Previously








2.  If no response to Fluid Challenge, consider 


     pressor agent*








PEDIATRIC DOSES





*Lidocaine, 1.0mg/kg, IV


*Lidocaine, 10mcg/kg/min, IV


*Dopamine, 5mcg/kg/min, IV


     If Systolic BP <110 After 2 min.,


     Increase to Maximum of 10mcg/kg/min.





The following pressors may be considered


Dopamine, 5mcg/kg/min. IV Increased by 5mcg/kg/min every 2 min. until:


Maximum of 20mcg/kg/min


Systolic BP 90-110








